
10
August, 2001

Tab: EX
PW-MANUAL

EXPRO2530
2500 psi @ 3 gpm

Part Number Description

Pump Information: PK17667 ..........................................................................Pump, Kit CAT
* F035 ................................................................................Quick Connect
* 15531 ................................................................................Adapter Plate
* 16848 ......................................................................Thermal Relief Valve
* 17034........................................................................Tee Street, 3/8 NPT
* H061 ....................................................................................Nut, Swivel
* 17701 ....................................................................Swivel, 3/8 NPT Male

Engine Information: GX200QX2 ..........................................................Engine, Honda, 6.5 HP
* P448 ..................................................................................................Key

16255 ..........................................................................Oil, Engine 20 oz.

Frame Information: 17435 ............................................................................................Frame
16371(2) ............................................................................................Foot
17442 ............................................................................Handle, bagged

✔ 17367 ............................................................Hand Grip, Rubber (qty 1)
17367 ........................................................................Hand Grip, Rubber 

(qty 1 for the frame front)
18072 ......................................................................Nozzle Holder (qty5)

• C042 ..........................................................................................Knob (2)
17623 ......................................................................................Tire, Pneu
F464 ........................................................................................Pal Nut (2)

� C041..............................................................................Insert, Nut 5/16”

Hardware Information:
Foot: F064 (qty 2) ....................................Hx Hd Cap Screw, 5/16-18 x 1”

F112 (qty 2) ..................................................................Flat Washer, 3/8”
F078 (qty 2) ................................................................Lock Washer, 5/16
F119 (qty 2) ..................................................................Nut Hex 5/16-18

Engine to Frame: F066 (qty 4) ......................................................Screw, 5/16 –18 x 1-1/2
F078 (qty 4) ................................................................Lock Washer, 5/16
F119 (qty 4) ..................................................................Nut Hex 5/16-18

Adapter Plate to Engine: * F107 (qty 4) ..........................................................Lock Washer, 3\8”
* 16106 (qty 4)........................................................Screw, 3/8-16 x  1-3/8

Pump to Adapter Plate: * F078 (qty 4) ................................................................Lock Washer, 5/16
* 16106 (qty 4) ........................................................Screw, 3/8-16 X 1-3/8

Accessory Information: 17758 ................................................Hose Assy, 3/8 X 25 FT, 3000 PSI
✘ H076 ........................................................Hi Pressure Hose, 3/8” x 25 ft
✘ F039 ........................................................Plug, 3/8 QC-3/8 NPT female
✘ F035 ..............................................................................QC Socket, 3/8”

D21931................................................................Lance Assy, 22” W/QC
� F037................................................................Quick Connect, ¼ socket
� 17775........................................Extension Lance- (¼”-20” long-22 mm)

17731 ..................................................................Nozzle Kit, 4.0 5 Pack 
(Contains 0",15",25",40" and Soap)

17757 ..................................................................Trigger Gun Assembly,  
3/8’ female 3200psi w/QC

# 17699 ....................................................Plug, QC male x 3/8 NPT male 
(taped F038)

# 16496............................................................................Gun, 3/8” female
* H100 ................................................................................Chemical Hose

16850 ................................................................................Bagged Parts
� NCT001 ..............................................................................Cleaning Tool
� 16797 ..................................................................................Allen Wrench
� 17821 ..............................................................................................Video

Manual Information: � D21684 ..............................................Manual, General-English/Spanish
✔ 16560 ..............................................................................Manual, Engine

*   Included in Pump Kit
✘ Included in Hose Assembly
� Included in Bagged Parts
� Included in Lance Assembly
✔ Included in Bagged Handle
# Included in Gun Assembly
� Will require special tool for assembly-see Service Flash section of this manual.

http://www.allpartsinc.com/mmALLPARTS/Others/2SFX_E.pdf
Will Hough
Highlight

Will Hough
Callout
Click highlighted text for Pump Breakdown




